2nd Revisor: Dr Mai fadel According to: EMC

Vortaxmode

5mg, 10mg, 15mg, & 20mg vortioxetine

Film-coated tablets

Dr. May Faclel

1. Name of the medicinal product

Vortaxmode5 mg film-coated tablets

Vortaxmode 10 mg film-coated tablets

Vortaxmode 15 mg film-coated tablets

Vortaxmode 20 mg film-coated tablets

2. Qualitative and quantitative composition

Vortaxmode 5 mg film-coated tablets

Each film-coated tablet contains 6.355 mg vortioxetine hydrobromide equivalent to 5 mg vortioxetine.

Vortaxmode 10 mg film-coated tablets

Each film-coated tablet contains 12.71 mg vortioxetine hydrobromide equivalent to 10 mg vortioxetine.

Vortaxmode15 mg film-coated tablets

Each film-coated tablet contains 19 065 mg vortioxetine hydrobromide equivalent to 15 mg vortioxetine.

Vortaxmode 20 mg film-coated tablets

Each film-coated tablet contains 25.42 mg vortioxetine hydrobromide equivalent to 20 mg vortioxetine.

For the full list of excipients, see section 6.1.

3. Pharmaceutical form

Film-coated tablet

Vortaxmode 5 mg film-coated tablets

Yellow, round, biconvex non scored film-coated tablets.

Vortaxmode 10 mg film-coated tablets

Pink, round, biconvex non scored film-coated tablets.

Vortaxmode15 mg film-coated tablets

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 1ry Revisor: Dr. Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

Green, round, biconvex non scored film-coated tablets.

Vortaxmode 20 mg film-coated tablets

Purple, round, biconvex non scored film-coated tablets.

4. Clinical particulars

4.1 Therapeutic indications

Vortaxmode is indicated for the treatment of major depressive episodes in adults.

4.2 Posology and method of administration

The starting and recommended dose of Vortaxmode is 10 mg vortioxetine once daily in adults less than 65 years of age.

Depending on individual patient response, the dose may be increased to a maximum of 20 mg vortioxetine once daily or decreased to a minimum of 5 mg vortioxetine once daily.

After the depressive symptoms resolve, treatment for at least 6 months is recommended for consolidation of the antidepressive response.

Treatment discontinuation

Patients treated with Vortaxmode can abruptly stop taking the medicinal product without the need for a gradual reduction in dose.

Special populations

Elderly patients

The lowest effective dose of 5 mg vortioxetine once daily should always be used as the starting dose in patients ≥ 65 years of age. Caution is advised when treating patients ≥ 65 years of age with doses higher than 10 mg vortioxetine once daily for which data are limited (see section 4.4).

Cytochrome P450 inhibitors

Depending on individual patient response, a lower dose of vortioxetine may be considered if a strong CYP2D6 inhibitor (e.g. bupropion, quinidine, fluoxetine, paroxetine) is added to Vortaxmode treatment (see section 4.5).

Cytochrome P450 inducers

Depending on individual patient response, a dose adjustment of vortioxetine may be considered if a broad cytochrome P450 inducer (e.g., rifampicin, carbamazepine, phenytoin) is added to Vortaxmode treatment (see section 4.5).

Paediatric population

The safety and efficacy of vortioxetine in children aged 7 to 11 years have not been established. No data are available (see section 4.4). Vortaxmode should not be used in adolescents aged 12 to 17 years with major depressive disorder (MDD) because efficacy has not been demonstrated. The safety of vortioxetine in adolescents aged 12 to 17 years is described in section 4.4, 4.8 and 5.1.

2nd Revisor: Dr Mai fadel According to: EMC

Renal or hepatic impairment

No dose adjustment is needed based on renal or hepatic function (see section 4.4 and 5.2).

Method of administration

Vortaxmode is for oral use.

The film-coated tablets can be taken with or without food

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Concomitant use with nonselective monoamine oxidase inhibitors (MAOIs) or selective MAO-A inhibitors (see section 4.5).

4.4 Special warnings and precautions for use

Use in paediatric population

Vortaxmode is not recommended for the treatment of depression in patients aged 7 to 11 years since the safety and efficacy of vortioxetine have not been established in this age group. Vortaxmode should not be used in adolescents aged 12 to 17 years with major depressive disorder (MDD) because efficacy has not been demonstrated. In general, the adverse reaction profile of Vortioxetine in adolescents was similar to that seen for adults except for higher incidences reported in adolescents than in adults for abdominal pain-related events and suicidal ideation (see section 4.8) and 5.1). In clinical studies in children and adolescents treated with antidepressants, suicide-related behaviour (suicide attempt and suicidal thoughts) and hostility (predominantly aggression, oppositional behaviour, anger) were more frequently observed than in those treated with placebo.

Suicide/suicidal thoughts or clinical worsening

Depression is associated with an increased risk of suicidal thoughts, self-harm and suicide (suiciderelated events). This risk persists until significant remission occurs. As improvement may not occur during the first few weeks or more of treatment, patients should be closely monitored until such improvement occurs. It is general clinical experience that the risk of suicide may increase in the early stages of recovery.

Patients with a history of suicide-related events or those exhibiting a significant degree of suicidal ideation prior to commencement of treatment are known to be at greater risk of suicidal thoughts or suicide attempts, and should receive careful monitoring during treatment. A meta-analysis of placebo-controlled clinical studies of antidepressants in adult patients with psychiatric disorders showed an increased risk of suicidal behaviour with antidepressants compared to placebo, in patients less than 25 years old.

Close supervision of patients and in particular those at high risk should accompany treatment especially in early treatment and following dose changes. Patients (and caregivers of patients) should be alerted to the need to monitor for any clinical worsening, suicidal behaviour or thoughts and unusual changes in behaviour and to seek medical advice immediately if these symptoms present.

Seizures

3

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 1ry Revisor: Dr. Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

Seizures are a potential risk with antidepressants. Therefore, vortioxetine should be introduced cautiously in patients who have a history of seizures or in patients with unstable epilepsy (see section 4.5). Treatment should be discontinued in any patient who develops seizures or for whom there is an increase in seizure frequency.

Serotonin Syndrome (SS) or Neuroleptic Malignant Syndrome (NMS)

Serotonin Syndrome (SS) or Neuroleptic Malignant Syndrome (NMS), potentially life-threatening conditions, may occur with Vortioxetine. The risk of SS or NMS is increased with concomitant use of serotonergic-active substances (including triptans), medicinal products that impair the metabolism of serotonin (including MAOIs), antipsychotics, and other dopamine antagonists. Patients should be monitored for the emergence of signs and symptoms of SS or NMS (see sections 4.3 and 4.5).

Serotonin Syndrome symptoms include mental status changes (e.g., agitation, hallucinations, coma), autonomic instability (e.g., tachycardia, labile blood pressure, hyperthermia), neuromuscular aberrations (e.g., hyperreflexia, uncoordination) and/or gastrointestinal symptoms (e.g., nausea, vomiting, diarrhoea). If this occurs, treatment with vortioxetine should be discontinued immediately and symptomatic treatment should be initiated.

Mania/hypomania

Vortioxetine should be used with caution in patients with a history of mania/hypomania and should be discontinued in any patient entering a manic phase.

Aggression/agitation

Patients treated with antidepressants, including Vortioxetine, may also experience feelings of aggression, anger, agitation and irritability Patient's condition and disease status should be closely monitored. Patients (and caregivers of patients) should be alerted to seek medical advice, if aggressive/agitated behaviour emerges or aggravates.

Bleeding abnormalities, such as ecchymoses, purpura and other haemorrhagic events, such as gastrointestinal or gynaecological bleeding, have been reported rarely with the use of antidepressants with serotonergic effect including Vortioxetine. SSRIs/SNRIs may increase the risk of postpartum haemorrhage, and this risk could potentially apply also to vortioxetine (see section 4.6). Caution is advised in patients taking anticoagulants and/or medicinal products known to affect platelet function [e.g., atypical antipsychotics and phenothiazines, most tricyclic antidepressants, non-steroidal anti-inflammatory drugs (NSAIDs), acetylsalicylic acid (ASA)] (see section 4.5) and in patients with known bleeding tendencies/disorders.

Hyponatraemia

Hyponatraemia, probably due to inappropriate antidiuretic hormone secretion (SIADH), has been reported rarely with the use of antidepressants with serotonergic effect (SSRIs, SNRIs). Caution should be exercised in patients at risk, such as the elderly, patients with cirrhosis of the liver or patients concomitantly treated with medicinal products known to cause hyponatraemia.

2nd Revisor: Dr Mai fadel According to: EMC

Discontinuation of Vortioxetine should be considered in patients with symptomatic hyponatraemia and appropriate medical intervention should be instituted.

Glaucoma

Mydriasis has been reported in association with use of antidepressants, including Vortioxetine. This mydriatic effect has the potential to narrow the eye angle resulting in increased intraocular pressure and angle-closure glaucoma. Caution is advised when prescribing Vortioxetine to patients with increased intraocular pressure, or those at risk of acute narrow-angle glaucoma.

Elderly

Data on the use of vortioxetine in elderly patients with major depressive episodes are limited. Therefore, caution should be exercised when treating patients ≥ 65 years of age with doses higher than 10 mg vortioxetine once daily (see sections 4.2, 4.8 and 5.2).

Renal or hepatic impairment

Given that subjects with renal or hepatic impairment are vulnerable and given that the data on the use of vortioxetine in these subpopulations are limited, caution should be exercised when treating these patients. (see section 4.2 and 5.2)

Vortaxmode contains Sodium

This medicinal product contains less than 1 mmol sodium (23 mg) per tablet, that is to say essentially 'sodium-free'

4.5 Interaction with other medicinal products and other forms of interaction

Vortioxetine is extensively metabolised in the liver, primarily through oxidation catalysed by CYP2D6 and to a minor extent CYP3A4/5 and CYP2C9 (see section 5.2).

Potential for other medicinal products to affect vortioxetine

Irreversible non-selective MAOIs

Due to the risk of Serotonin Syndrome, vortioxetine is contraindicated in any combination with irreversible non-selective MAOIs. Vortioxetine must not be initiated for at least 14 days after discontinuation of treatment with an irreversible non-selective MAOI. Vortioxetine must be discontinued for at least 14 days before starting treatment with an irreversible non-selective MAOI (see section 4.3).

Reversible, selective MAO-A inhibitor (moclobemide)

The combination of vortioxetine with a reversible and selective MAO-A inhibitor, such as moclobemide, is contraindicated (see section 4.3). If the combination proves necessary, the added medicinal product should be given with minimum dosage and under close clinical monitoring for Serotonin Syndrome (see section 4.4).

Reversible, non-selective MAOI (linezolid)

Central Administration for Pharmaceutical care
Approval Date: 16/3/2022 1ry Revisor: Dr. Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

The combination of vortioxetine with a weak reversible and non-selective MAOI, such as the antibiotic linezolid, is contraindicated (see section 4.3). If the combination proves necessary, the added medicinal product should be given with minimum dosage and under close clinical monitoring for Serotonin Syndrome (see section 4.4).

Irreversible, selective MAO-B inhibitor (selegiline, rasagiline)

Although a lower risk of Serotonin Syndrome is expected with selective MAO-B inhibitors than with MAO-A inhibitors, the combination of vortioxetine with irreversible MAO-B inhibitors, such as selegiline or rasagiline should be administered with caution. Close monitoring for Serotonin Syndrome is necessary if used concomitantly (see section 4.4).

Serotonergic medicinal products

Co-administration of medicinal products with serotonergic effect (e.g., tramadol, sumatriptan and other triptans) may lead to Serotonin Syndrome (see section 4.4).

St. John's wort

Concomitant use of antidepressants with serotonergic effect and herbal remedies containing St. John's wort (Hypericum perforatum) may result in a higher incidence of adverse reactions including Serotonin Syndrome (see section 4.4).

Medicinal products lowering the seizure threshold

Antidepressants with serotonergic effect can lower the seizure threshold. Caution is advised when concomitantly using other medicinal products capable of lowering the seizure threshold [e.g., antidepressants (tricyclics, SSRIs, SNRIs), neuroleptics (phenothiazines, thioxanthenes and butyrophenones), mefloquine, bupropion, tramadol] (see section 4.4).

ECT (electroconvulsive therapy)

There is no clinical experience with concurrent administration of vortioxetine and ECT, therefore caution is advisable

CYP2D6 inhibitors

The exposure to vortioxetine increased 2.3-fold for area under the curve (AUC) when vortioxetine 10 mg/day was co-administered with bupropion (a strong CYP2D6 inhibitor 150 mg twice daily) for 14 days in healthy subjects. Co-administration resulted in a higher incidence of adverse reactions when bupropion was added to vortioxetine than when vortioxetine was added to bupropion. Depending on individual patient response, a lower dose of vortioxetine may be considered if strong CYP2D6 inhibitor (e.g., bupropion, quinidine, fluoxetine, paroxetine) is added to vortioxetine treatment (see section 4.2).

CYP3A4 inhibitors and CYP2C9 , CYP2C19 inhibitors

When vortioxetine was co-administered following 6 days of ketoconazole 400 mg/day (a CYP3A4/5 and P-glycoprotein inhibitor) or following 6 days of fluconazole 200 mg/day (a CYP2C9, CYP2C19, and CYP3A4/5 inhibitor) in healthy subjects, a 1.3-fold and 1.5-fold increase, respectively, in vortioxetine AUC was observed. No dose adjustment is needed

2nd Revisor: Dr Mai fadel According to: EMC

No inhibitory effect of 40 mg single-dose omegrazole (CYP2C19 inhibitor) was observed on the multiple-dose pharmacok inetics of vortioxetine in healthy subjects

Interactions in CYP2D6 poor metabolisers

Co-administration of strong inhibitors of CYP3A4 (such as itraconazol, voriconazole, clarithromycin, telithromycin, nefazodone, conivaptan and many of the HIV protease inhibitors) and inhibitors of CYP2C9 (such as fluconazole and amiodarone) to CYP2D6 poor metabolisers (see section 5.2) has not been investigated specifically, but it is anticipated that it will lead to a more marked increased exposure of vortioxetine in these patients as compared to the moderate effect described above.

Depending on individual patient response, a lower dose of vortioxetine may be considered if a strong inhibitor of CYP3A4 or CYP2C9 is co-administered in CYP2D6 poor metabolisers.

Cytochrome P450 inducers

When a single dose of 20 mg vortioxetine was co-administered following 10 days of rifampicin 600 mg/day (a broad inducer of CYP isozymes) in healthy subjects, a 72% decrease in AUC of vortioxetine was observed. Depending on individual patient response, a dose adjustment may be considered if a broad cytochrome P450 inducer (e.g., rifampicin, carbamazepine, phenytoin) is added to vortioxetine treatment (see section 4.2).

Alcohol

No effect on the pharmacokinetics of vortioxetine or ethanol and no significant impairment, relative to placebo, in cognitive function were observed when vortioxetine in a single dose of 20 mg or 40 mg was co-administered with a single dose of ethanol (0.6 g/kg) in healthy subjects. However, alcohol intake is not advisable during antidepressant treatment.

Acetylsalicylic acid

No effect of multiple doses of acetylsalicylic acid 150 mg/day on the multiple-dose pharmacokinetics of vortioxetine was observed in healthy subjects.

Potential for vortioxetine to affect other medicinal products

Anticoagulants and antiplatelet medicinal products

No significant effects, relative to placebo, were observed in INR, prothrombin or plasma R-/Swarfarin values following co-administration of multiple doses of vortioxetine with stable doses of warfarin in healthy subjects. Also, no significant inhibitory effect, relative to placebo, on platelet aggregation or pharmacokinetics of acetylsalicylic acid or salicylic acid was observed when acetylsalicylic acid 150 mg/day was co-administered following multiple doses of vortioxetine administration in healthy subjects. However, caution should be exercised when vortioxetine is combined with oral anticoagulants or antiplatelet medicinal products due to a potential increased risk of bleeding attributable to a pharmacodynamic interaction (see section 4.4).

Cytochrome P450 substrates

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 1ry Revisor:Dr.Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

In vitro, vortioxetine did not show any relevant potential for inhibition or induction of cytochrome P450 isozymes (see section 5.2).

Following multiple doses of vortioxetine, no inhibitory effect was observed in healthy subjects for the cytochrome P450 isozymes CYP2C19 (omeprazole, diazepam), CYP3A4/5 (ethinyl estradiol, midazolam), CYP2B6 (bupropion), CYP2C9 (tolbutamide, S-warfarin), CYP1A2 (caffeine) or CYP2D6 (dextromethorphan).

No pharmacodynamic interactions were observed. No significant impairment, relative to placebo, in cognitive function was observed for vortioxetine following co-administration with a single 10 mg dose of diazepam. No significant effects, relative to placebo, were observed in the levels of sex hormones following co-administration of vortioxetine with a combined oral contraceptive (ethinyl estradiol 30 µg/ levonorgestrel 150 µg).

Lithium, tryptophan

No clinically relevant effect was observed during steady-state lithium exposure following coadministration with multiple doses of vortioxetine in healthy subjects. However, there have been reports of enhanced effects when antidepressants with scrotonergic effect have been given together with lithium or tryptophan; therefore, concomitant use of vortioxetine with these medicinal products should be undertaken with caution.

Interference with urine drug screens

There have been reports of false positive results in urine enzyme immunoassays for methadone in patients who have taken vortioxetine. Caution should be exercised in the interpretation of positive urine drug screen results, and confirmation by an alternative analytical technique (e.g., chromatographic methods) should be considered

4.6 Fertility, pregnancy and lactation

There are limited data from the use of vortioxetine in pregnant women.

The following symptoms may occur in the newborn after maternal use of a serotonergic medicinal product in the later stages of pregnancy: respiratory distress, cyanosis, apnoea, seizures, temperature instability, feeding difficulty, vomiting, hypoglycaemia, hypertonia, hypotonia, hyperreflexia, tremor, jitteriness, irritability, lethargy, constant crying, somnolence and difficulty sleeping. These symptoms could be due to either discontinuation effects or excess serotonergic activity. In the majority of instances, such complications began immediately or soon (<24 hours) after delivery.

Epidemiological data suggest that the use of SSRIs in pregnancy, particularly in late pregnancy, may increase the risk of persistent pulmonary hypertension in the newborn (PPHN). Although no studies have investigated the association of PPHN with vortioxetine treatment, this potential risk cannot be ruled out taking into account the related mechanism of action (increase in serotonin concentrations).

2nd Revisor: Dr Mai fadel According to: EMC

Vortioxetine should only be administered to pregnant women if the expected benefits outweigh the potential risk to the foetus.

Observational data have provided evidence of an increased risk (less than 2-fold) of postpartum haemorrhage following exposure to an SSRI or SNRI within the month prior to birth. Although no studies have investigated an association between vortioxetine treatment and postpartum haemorrhage, there is a potential risk, taking into account the related mechanism of action (See section 4.4)

Breast-feeding

It is expected that vortioxetine will be excreted into human milk.

A risk to the breastfeeding child cannot be excluded.

A decision must be made whether to discontinue breast-feeding or to discontinue/abstain from vortioxetine treatment taking into account the benefit of breast-feeding for the child and the benefit of therapy for the woman.

Fertility

Human case reports with medicinal products from the related pharmacological class of antidepressants (SSRIs) have shown an effect on sperm quality that is reversible. Impact on human fertility has not been observed so far.

4.7 Effects on ability to drive and use machines

Vortaxmode has no or negligible influence on the ability to drive and use machines. However, as adverse reactions such as dizziness have been reported, patients should exercise caution when driving or operating hazardous machinery, especially when starting treatment with vortioxetine or when changing the dose.

4.8 Undesirable effects

Summary of the safety profile

The most common adverse reaction was nausea.

Tabulated list of adverse reactions

Adverse reactions are listed below using the following convention: very common (≥1/10); common (≥1/100 to <1/10); uncommon (≥1/1,000 to <1/100); rare (≥1/10,000 to <1/1,000); very rare (<1/10,000), not known (cannot be estimated from the available data).

The list is based on information from clinical trials and post-marketing experience.

SYSTEM ORGAN CLASS	FREQUENCY	ADVERSE REACTION
Reproductive system and Breast disorders	Not known	Postpartum haeomorrhage*
Immune system disorders	Not known*	Anaphylactic reaction
Metabolism and nutrition disorders	Not known *	Hyponatraemia

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 1ry Revisor: Dr. Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

Psychiatric disorders	Common	Abnormal dreams
	Not known *	Insomnia
	Not known *	Agitation, aggression (see section 4.4)
Nervous system disorders	Common	Dizziness
	Not known *	Serotonin Syndrome
Eye disorders	Rare	Mydriasis (which may lead to acute narrow angle glaucoma - see section 4.4)
Vascular disorders	Uncommon	Flushing
	Not known*	Haemorrhage (including contusion, ecchymosis, epistaxis, gastrointestinal or vaginal bleeding)
Gastrointestinal disorders	Very common	Nausea
	Common	Diarrhoea, Constipation, Vomiting
Skin and subcutaneous tissue disorders	Common	Pruritus, including pruritus generalised
	Uncommon	Night sweats
	Not known*	Angioedema, Urticaria Rash

^{*} Based on post-marketing cases

Description of selected adverse reactions

Nausea

Nausea was usually mild or moderate and occurred within the first two weeks of treatment. The reactions were usually transient and did not generally lead to cessation of therapy. Gastrointestinal adverse reactions, such as nausea, occurred more frequently in women than men.

Elderly patients

For doses ≥10 mg vortioxetine once daily, the withdrawal rate from the studies was higher in patients aged ≥65 years.

2nd Revisor: Dr Mai fadel According to: EMC

For doses of 20 mg vortioxetine once daily, the incidences of nausea and constipation were higher in patients aged ≥65 years (42% and 15%, respectively) than in patients aged <65 years (27% and 4%, respectively)(see section 4.4).

Sexual dysfunction

In clinical studies, sexual dysfunction was assessed using the Arizona Sexual Experience Scale (ASEX). Doses of 5 to 15 mg showed no difference to placebo. However, the 20 mg dose of vortioxetine was associated with an increase in sexual dysfunction (TESD)

Class effect

Epidemiological studies, mainly conducted in patients 50 years of age and older, show an increased risk of bone fractures in patients receiving a medicinal product from related pharmacological classes of antidepressants (SSRIs or FCAs). The mechanism behind this risk is unknown, and it is not known if this risk is also relevant for vortioxetine,

Paediatric population

A total of 308 adolescent patients aged 12 to 17 years with major depressive disorder (MDD) were treated with vortioxetine in a double-blind, placebo-controlled study. In general, the adverse reaction profile of vortioxetine in adolescents was similar to that seen for adults except for higher incidences reported in adolescents than in adults for abdominal pain-related events and suicidal ideation.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via

The Egyptian Pharmacovigilance Center:

Address: 21 Abd El Aziz Al Soud Street, El-Manial, Cairo, Egypt, And PO Box: 11451 Telephone: (+2) 02 25354100, Extension: 1303

Fax: +202 - 23610497

Email: pv_followup@edaegypt.gov.eg

Or Zeta pharma PV Email: pv@zeta-pharma.com

4.9 Overdose

Ingestion of vortioxetine in clinical trials in the dose range of 40 mg to 75 mg has caused an aggravation of the following adverse reactions: nausea, postural dizziness, diarrhoea, abdominal discomfort, generalised pruritus, somnolence and flushing,

Post-marketing experience mainly concerns vortioxetine overdoses of up to 80 mg. In the majority of cases, no symptoms or mild symptoms were reported. The most frequently reported symptoms were nausea and vomiting.

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 1ry Revisor:Dr.Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

There is limited experience with vortioxetine overdoses above 80 mg. Following dosages several fold higher than the therapeutic dose range, events of seizure and serotonin syndrome have been reported.

Management of overdose should consist of treating clinical symptoms and relevant monitoring. Medical follow-up in a specialised environment is recommended.

5. Pharmacological properties

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Psychoanaleptics; Other antidepressants

Mechanism of action

The mechanism of action of vortioxetine is thought to be related to its direct modulation of serotonergic receptor activity and inhibition of the serotonin (5-HT) transporter. Nonclinical data indicate that vortioxetine is a 5-HT3, 5-HT7, and 5-HT1D receptor antagonist, 5-HT1B receptor partial agonist, 5-HT_{1A} receptor agonist and inhibitor of the 5-HT transporter, leading to modulation of neurotransmission in several systems, including predominantly the serotonin but probably also the norepinephrine, dopamine, histamine, acetylcholine, GABA and glutamate systems. This multimodal activity is considered responsible for the antidepressant and anxiolytic-like effects and the improvement of cognitive function, learning and memory observed with vortioxetine in animal studies. However, the precise contribution of the individual targets to the observed pharmacodynamic profile remains unclear and caution should be applied when extrapolating animal data directly to man.

In humans, two positron emission tomography (PET) studies have been conducted using 5-HT transporter ligands (IIC-MADAM or IIC-DASB) to quantify the 5-HT transporter occupancy in the brain across different dose levels. The mean 5-HT transporter occupancy in the raphe muclei was approximately 50% at 5 mg/day, 65% at 10 mg/day and increased to above 80% at 20 mg/day,

5.2 Pharmacokinetic properties

Absorption

Vortioxetine is slowly, but well absorbed after oral administration and the peak plasma concentration is reached within 7 to 11 hours. Following multiple dosing of 5, 10, or 20 mg/day, mean C_{max} values of 9 to 33 ng/mL were observed. The absolute bioavailability is 75%. No effect of food on the pharmacokinetics was observed (see section 4.2).

Distribution

The mean volume of distribution (Vss) is 2,600 L, indicating extensive extravascular distribution. Vortioxetine is highly bound to plasma proteins (98 to 99%) and the binding appears to be independent of vortioxetine plasma concentrations.

Biotransformation

Vortioxetine is extensively metabolised in the liver, primarily through oxidation catalysed by CYP2D6 and to a minor extent CYP3A4/5 and CYP2C9, and subsequent glucuronic acid conjugation.

2nd Revisor: Dr Mai fadel According to: EMC

No inhibitory or inducing effect of vortioxetine was observed in the drug-drug interaction studies for the CYP isozymes CYP1A2, CYP2A6, CYP2B6, CYP2C8, CYP2C9, CYP2C19, CYP2D6, CYP2E1, or CYP3A4/5 (see section 4.5). Vortioxetine is a poor P-gp substrate and inhibitor.

The major metabolite of vortioxetine is pharmacologically inactive.

Elimination

The mean elimination half-life and oral clearance are 66 hours and 33 L/h, respectively. Approximately 2/3 of the inactive vortioxetine metabolites are excreted in the urine and approximately 1/3 in the faeces. Only negligible amounts of vortioxetine are excreted in the faeces. Steady-state plasma concentrations are achieved in approximately 2 weeks.

Linearity/non-linearity

The pharmacokinetics are linear and time independent in the dose range studied (2.5 to 60 mg/day).

In accordance with the half-life, the accumulation index is 5 to 6 based on AUC_{0.74h} following multiple doses of 5 to 20 mg/day.

Special populations

Elderly

In elderly healthy subjects (aged ≥65 years, n=20), the exposure to vortioxetine increased up to 27% (C_{max} and AUC) compared to young healthy control subjects (aged ≤45 years) after multiple doses of 10 mg/day. The lowest effective dose of 5 mg vortioxetine once daily should always be used as the starting dose in patients ≥ 65 years (see section 4.2). However, caution should be exercised when prescribing to elderly patients at doses higher than 10 mg vortioxetine once daily (see section 4.4).

Renal impairment

Following a single dose of 10 mg vortioxetine, renal impairment estimated using the Cockcroft-Gault formula (mild, moderate, or severe; n=8 per group) caused modest exposure increases (up to 30%), compared to healthy matched controls. In patients with end-stage renal disease, only a small fraction of vortioxetine was lost during dialysis (AUC and Cmax were 13% and 27% lower, respectively; n=8) following a single 10 mg dose of vortioxetine. No dose adjustment is needed based on renal function (see section 4.2 and 4.4).

Hepatic impairment

The pharmacokinetics in subjects (N = 6-8) with mild, moderate, or severe hepatic impairment (Child-Pugh Criteria A, B, or C, respectively) were compared to healthy volunteers. The changes in AUC were less than 10% lower in subjects with mild or moderate hepatic impairment, and 10% higher in those with severe hepatic impairment. The changes in Cmax were less than 25% lower in all groups. No dose adjustment is needed based on hepatic function (see section 4.2 and 4.4).

CYP2D6 gene types

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 1ry Revisor: Dr. Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

The plasma concentration of vortioxetine was approximately two times higher in CYP2D6 poor metabolisers than in extensive metabolisers. Co-administration of strong CYP3A4/2C9 inhibitors to CYP2D6 poor metabolisers could potentially result in higher exposure (see section 4.5).

In CYP2D6 ultra-rapid metabolisers, the plasma concentration of vortioxetine 10 mg/day were between those obtained in extensive metabolisers at 5 mg/day and 10 mg/day.

Depending on individual patient response, a dose adjustment may be considered (see section 4.2).

Paediatric population

Pharmacokinetics of vortioxetine in paediatric patients with major depressive disorder following oral administration of 5 to 20 mg once daily was characterized using population modeling analyses based on data from a pharmacokinetic study (7-17 years) and an efficacy and safety study (12-17 years). The pharmacokinetics of vortioxetine in paediatric patients was similar to that observed in adult patients.

6. Pharmaceutical particulars

6.1 List of excipients Tablet core

Mannitol

Microcrystalline cellulose pH 102 Sodium starch glycolate (type A) Aerosil 200 Hydroxypropylcellulose E15 Magnesium stearate

Tablet coating

Instacoat EMB (yellow color) (For 5 mg) Instacoat EMB (pink color) (For 10 mg) Instacoat EMB (green color) (For 15 mg) Instacoat EMB (purple color) (For 20 mg)

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

2 years.

2nd Revisor: Dr Mai fadel According to: EMC

6.4 Special precautions for storage

Store at temp, not exceeding 30°C in dry place

6.5 Nature and contents of container

Vortaxmode 10 mg, 15 mg and 20 mg Film-coated tablets

Carton box containing 1,2 or 3 (Alu/ Transparent PVC) strips, each strip contains 10 film coated

Vortaxmode 5 mg Film-coated tablets

Carton box containing 1,2 or 3 (Alu/colorless transparent PVC) strips, each strip contains 10 film coated tablets

6.6 Special precautions for disposal and other handling

This medicinal product may pose a risk to the environment

Any unused medicinal product or waste material should be disposed of in accordance with local requirements.

> Manufacturer & license holder : Zeta Pharma for Pharmaceutical Industries (Zeta Pharma)

Central Administration for Pharmaceutical care
Approval Date: 16/3/2022 1rv Revisor: Dr. Menna Wael General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

2nd Revisor: Dr Mai fadel According to: EMC

٥ مجم، ١٠ مجم، ١٥ مجم، و٢٠ مجم قورتيوكسيتين أقراص

يجب قراءة هذه النشرة كاملة بعناية قبل البدء بتناول هذا النواء لأنها تحتوى على معلومات هامة بالنسبة لك.

- احتفظ بهذه النشرة. قد تحتاج لقراءتها مرة أخرى

- إذا كان لديك أي أسئلة أخرى، اسأل طبيبك أو الصيدلي

- تم وصف هذا الدواء لك فقط لا تنصح الاخرين به ، قد يضر هم حتى اذا كانت لديهم نفس علامات مرضك - في حلة حدوث اي اثار جانبيه عليك التوجه مباشره الي طبيبك أو الصيلي وهذا يشمل أي اثار جانبية محتملة غير مدرجة في هذه النشرة انظر القسم ٤

ماذا يوجد في هذه النشرة

١ ما هو فورتاكسمود و ما هي دواعي استخدامه

٢. ما تحتاج إلى معرفته قبل تناول فور تاكسمود

٣ كينية تناول قور تاكسمون

ع الآثار الحاتيمة المحتملة

٥ كيفية تخزين فور تاكسمود قدتويات العيوة وغيرها من المعلومات

١ ما هو قورتاكسمود و ما هي دواعي استخدامه

فور تاكممود يحتوي على المادة الععالة فور تبوكسيتين و التي تنتمي الى مجموعة من الأدوية تسمى مضادات الأكتناب قور تاكسمود يستخدم لعلاج نوبات الأكتثاب الكبرى في البالغين-

قور ماكسمود البت انه يقوم بتقليل اعراض الأكتناب مثل الحزر، والتوثير و اضطرابات النوم (قلة النوم) و قلة الشهية و صعوبة في القدرة على التركيز و الشعور بعدم وجود قيمة و فقدان الاهتمام في الأنشطة المفضلة و الشعور بقلة النشاط و الهمة

٢. ما تحتاج إلى معرفته قبل تتاول فور تاكسمود

- لا تتناول فور تاكسمود:
- اذا كاتت لديك حساسية من قور تيوكسيتين او اى من المكونات الاخرى في هذا المستحضر (انظر القسم ٦)
- اذا كانت تتداول أدوية اخري لعلاج الأكتاب و المعروفة بمثبطات أكسيداز أحادى الأمين غير الانتقائية أو مثبطات أكسيداز أحادي الأمين - A الانتقائية استشر طبيبك اذا كنت غير متاكد
 - التحذيرات والاحتياطات:

تحدث مع الطبيب او الصيدلي قبل تناول قور تاكمهود اذا كنت :

- تتناول أدوية و التي تمثلك تأثير مماثل للسير وتونين على سبيل المثال:
 - ◄ ترامادول (مسكن قوى التأثير)
- ◄ سوماتريبتان و الأدوية المماثلة و التي تحتوي على المادة الفعالة التي ينتهي اسمها بمقطع "تر ايبتانز" (تستخدم لعلاج الصداع النصفي)

تَقَاوِلُ تَلْكُ المستحضر ات مع قور تاكسمود قد يزيد من خطر مثلاز مة السير و تونين

1ry Revisor: Dr. Menna Wael 2nd Revisor: Dr Mai fadel According to: EMC

اخبر الطبيب او الصيدلي اذا كانت تتقاول او قد تقاولت مؤخرا او قد تتفاول اي أدوية أخرى.

من فضلك اخبر الطبيب اذا كنت تتناول اي من الأدوية الآتية:

- فنلزين ، ابدرونيازيد ، أيزوكربوكسزيد ، نيالاميد ، ترانيلسيبرومين (أدوية لعلاج الاكتناب تسمي بمثبطات أوكسيداز أحادي الأمين غير الانتقائية) لا يجب تناول أياً من هذه الأدوية مع **قورتاكسمود** ؛ اذا كنت قد تناولت اي من تلك الأدوية فعليك أن تنتظر ١٤ يوما قبل البدأ في تناول **قورتاكسمود** . بعد التوقف عن تناول **قورتاكسمود** فيجب عليك أن تنتظر
 - ٤ ١ يوما قبل البدأ في تفاول تلك الأدوية
 - موكلوبيميد (دواء يستخدم لعلاج الاكتناب)
 - . سيليجيلين ، راساجيلين (أدوية لعلاج مرض الشلل الرعاش)
 - لينيز وليد (دواء يستخدم لعلاج العدوي البكتيرية)
 - ليتيوم (دواء يستخدم لعلاج الاكتتاب و الاصطرابات العقاية) او الترييتوفان
 - الأدوية التي تسبب خفض مستوى الصوديوم في الدم
 - ريفامييسين (دواء لعلاج السل و العدوى الأخرى)
 - كارباسازيين ، فينيتوين (أدوية لعلاج الصرع و امر اض اخري)
 - وارفارين ، دايبير يدامول ، فينير وكومون ، جرعات ضغيرة من حمض الأسوتيل ساليسيليك (أدوية اسبولة الدم)

ادوية تزيد من خطر التشنجات:

- سو ماتر بيتان و المستحضر ات المماثلة و التي تحوى مادة فعالة بنتهي اسمها بـ "تربيتان"
 - ترامادول (مسكن قوي المفعول)
 - ميفلوكين (يستخدم لمنع و علاج الملاريا)
 - بوبروبيون (دواء لعلاج الأكتناب و يستخدم ايضا للأقلاع عن التدخين)
- . فلوكستين، بار وكستين و الأدوية الأخري لعلاج الأكتشاب تسمى SSRI/SNRIs و الثلاثية الطلقات
 - نبتة سانت جون (هايبريكيم بيرفوراتم) (لعلاج الأكتثاب)
 - كينيدين (لعلاج اضطر ابات نظم القلب)
- . كلوربرو مازين ، كلوروبروتيكزين، هالوبريدول (مستحضر ات لعلاج المشاكل العقلية و المنشية لمجموعات تسمي الفينوتيازينات ، الشايوز انثلينك،البيوتيروفينونات)

According to: EMC

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

أعراض هذه المتلازمة قد تقضمن الهلوسة و الارتعاش اللا ارادي و زيادة ضربات القلب و ارتفاع ضغط الدم و الحمي و الغليان و الأسهال

• قد عانت من التشدمات

1rv Revisor: Dr. Menna Wael

2nd Revisor: Dr Mai fadel

- موف يقوم الطبيب بمعالجتك بحتر اذا كنت قد عانيت من التشنجات او تعاني من التشنجات غير المستقرة/الصرع. التشنجات هي خطر مختمل مع الأدوية المستخدمة لعلاج الأكتتاب. يجب توقف العلاج مع اي مريض تظهر عليه التشنجات او هناك زيادة في مرات حدوثها.
 - قد عاتبت من الهوس
- لديك تاريخ من اضطرابات النزيف أو استحاد للنزف أو حدوث كدمات بسهولة، او اذا كلت حاملا (انظر فترة " الحمل و الرضاعة و الخصوبة")
 - لديك مستوي منخفض من الصوديوم في الدم
 - اذا كان عمرك ١٥ عام او يزيد
 - تعانى من امراض شديدة في الكلي
 - تعانى من مشاكل شديدة في الكبد أو مرض بالكبد يدعي التابف الكبدي
- تعانى او كنت تعانى من قبل من ارتفاع المتخط في العين او السياة الزرقاء, لو شعرت بالألم في عينيك و تطورت الى عدم وضوح الرؤية اثناء العلاج، عليك الأصمال بطبيبك.
- عدما تتقاول علاج مضادات الاكتفاب متضمناً قور تبوكسيتين، فمن الممكن ايضاً ان تشعر بمشاعر من الحواتية، التهيج، الغضب و حدة الطبع لو حدث ذلك، عليك التحدث مع طبيبك.

افكار الأنتمار و سوء اعراض الأكتناب

اذا كنت مكتنب و / او كنت تعاني من اضعار ابات القلق فمن الممكن إلى ترد لك افكار الأدية او قتل نفسك من الممكن ان يزيد ذلك مع بداية تناول مضادات الأكتاب حيث ان تلك الأدوية تستغرى مدة طويلة حتى تبدأ بالعمل عادة تصل تلك المدة الى اسبو عين او اكثر في بعض الأحيان.

من الممكن أن تكون أكثر عرضة للتفكير بهذه الطريقة أذا كنت

. قد فكرت مسبقا في قتل أو ابذاء نفسك

شاب

اظهرت التجارب السريرية زيادة في خطر السلوك الانتحاري في البالغين الذين تقل اعمار عم عن ٢٠ عاما و الذين يعانون من مشاكل نفسية و قد تمت معالجتهم بمضادات الأكتتاب

اذا وردت لديك افكار لقتل او ابذاء نفسك في اي وقت فاتصل بطبيبك او توجه الى المستشفى في الحال. قد تجد انه من المفيد ان تخير احد اقاربك او صديق مقرب الك تعاني من الاكتئاب او القلق و اطلب منهم ان يقوموا بقراءة تلك النشرة . من الممكن ان تطلب منهم ان يخيروك اذا كاتو ا يعتقدوا ان حالة الاكتئاب او القلق لديك تزداد سوء او اذا كاتوا قلقون من اختلاف في سلو كك.

الأطفال و المراهقين:

قور تاكسمود غير موصىي به للأطفال من عمر ٧ الى ١١ سنة لعدم توافر المعلومات. قور تاكسمود لا يجب استخدامه للمراهقين من عمر ١٢ الى ١٧ سنة، لأنه لم يتم اثبات فاعليته سلامة الدواء " **قور تاكسمود"** للمراهقين من عمر ١٣ الى ١٧ سنة موضحة في القسم ٤.

17

فورتاكسمود و الأدوية الأخرى:

2 1ry Revisor:Dr.Menna Wael 2nd Revisor: Dr Mai fadel According to: EMC

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

1ry Revisor:Dr.Menna Wael 2nd Revisor: Dr Mai fadel According to: EMC

Central Administration for Pharmaceutical care Approval Date: 16/3/2022 General Administration of Scientific Reference and Medical Inserts Medical Inserts Administration

من فضلك الخبر الطبيب اذا كنت تتناول اي من الأدوية السابقة حيث ان الطبيب يحتاج الي معرفة ما اذا كنت في خطر التحرض للتشنجات

اذا كنت ستخضع لفحص الأدوية بالبول، فقد يؤدي تناول فورتاكممود إلى نتاتج إيجابية الميثانون عندما

يتم استخدام بعض طرق الاختبار ، على الرغم من أنك قد لا تكون تناولت المبتادون إذا حدث ذلك يجب اجراء اختبار أكثر دقة

فورتاكسمود و الكحول:

الجمع بين هذا الدواء و الكحول غير موصى به

الحمل و الرضاعة و الخصوبة:

اذا كنت حامل او ترضعين او تظنين انك حامل او تخططين لذلك اسالي الطبيب عن النصيحة قبل تذاول هذا الدواء

الحمل

قور تاكسمود يجب الا يستخدم أثناء الحمل الا اذا اخبر الطبيب انه مهم للغاية

اذا تناولت أدوية لعلاج الأكتاب بما في ذلك **قور تاكمنمون** اثناء الشهور الثلاث الأخيرة من الحمل فيجب ان تكونى على علم بان الأعراض التالية قد تظهر في طفلك المولود.

مشاكل في التنفس ، تزرق في الجلد ، تشهجات ، تغيرات في درجة جرارة الجسم ، صعوبة في التغذية ، القيء ، الخفاض مستوي السكر في النم ، تصلب أو مرونة العضلات ، ردود افعال عكسية ، عشة، عصبية، تهيج، خمول ، بكاء مستمر ، النعاس و صعوبات في النوم.

اخبري الطبيب على القور اذا عانى رضيعك من اي من تلك الأعراض

تلكدي من ان يعلم طبيبك أو ممرضة التوليد الله تتناولي فورتلكممود. عند تناوله الثاء الحمل ، على الأخص في الثلاث أشهر الأخيرة من الحمل، الأدوية مثل فورتلكسمود قد تزيد من خطر حدوث مشكلة خطيرة في الأطفال، تدعى ارتفاع ضغط الرئة المستمر للرضيع ، تتمبب في ان يتنفس الرضيع بسرعة و يبدو مزرقا.

هذه الأعراض تبدأ عادة خلال ال ٢٤ ساعة الأولى من الولادة اذا حدث ذلك للرضيع ايجب ان تتواصلي مع الطبيب على الفور

انا كنت تأخذ **غور تاكسمود بال**غرب من نهاية الحمل ، فقد يكون هنك خطر منز ايد من حدوث نزيف مهبلي حاد بحد الولادة بفترة و جيزة ، خاصة إذا كان لديك تاريخ من اضطر ابات النزيف . يجب أن يدرك طبيبك أو ممر ضة التوليد الك تأخذ **فور تاكسمود** حتى يشكنو ا من تقديم النصبح لك

الرضاعة:

من المتوقع أن المواد الموجودة في قورتاكممود قد تفرز في حليب الثدي.

فورتاكممود لا يجب أن يستخدم اثناء الرضاعة. سوف يقرر الطبيب إذا ما كان يجب أن تتوقفي عن الرضاعة، أو تتوقفي عن تناول قورتاكممود مع الأخذ في الأعتبار فوائد الرضاعة للطفل و فوائد العلاج لك

القيادة و استخدام الألات:

فهر تلكمعوف لبس لديه اي تاثير او تأثير ضنفيل علي القدرة على القيادة و استخدام الألات. على الرغم من ذلك، بما أن الأثار الجانبية كالدوخة تم الإبلاغ عنها ، فيجب الحرص اثناء القيام بذلك الأنشطة عند البدأ في العلاج

باستخدام قورتاكسمود او عند تغيير الجرعة

فورتاكسمود يحتوي على الصوبيوم:

يحتوي هذا الدواء على أقل من ١ مليمول صوديوم (٢٣ مجم) لكل قرص ، وهذا يعني بشكل أساسي "خال من الصوديوم"

٣. كيفية تتاول فورتاكسمود

تناول هذا الدواء دائما كما وصفه لك الطبيب إسال الطبيب او الصيدلي اذا كلت غير متأكد

الجرعة الموصى بها من <u>قورتاكسمود</u> هي ١٠ مجم من ڤورتيوكسيتين تؤخذ كمرة واحدة يوميا في البالغين اقل من ٦٠ عام قد يتم زيادة الجرعة من قبل الطبيب حتى ٢٠ مجم كحد اقصى من ڤورتيوكسيتين يوميا او تقلل الي ٥ مجم يويميا اعتمادا على استجابتك للعلاج

للمرضى كبار المن ٦٠ عام او اكثر ، فإن الجرعة المبدأية هي ٥ مجم تؤخذ مرة يوميا

طريقة التناول:

تتاول قرص و احد مع كوب من الماء

يمكن تتاول القرص مع او بدون الطعام

مدة العلاج:

تناول قور تاكممود للمدة التي اخبرك بها الطبيب

استمر في تداول فورتاكسمود حتى ادا ثاتر شعرك باي تحسن يجب استمر ان العلاج لمدة لا تقل عن 1 أشهر بعد شعورك بالتحسن مرة اخرى

ماذًا لو تتاولت كمية اكبر مما يجب تتاوله من قور تاكسمود:

اذا تناولت أكثر من الجرعة العوصي بها فعليك أخيار الطبيب إو الذهاب الي أفرب قسم طواريء في المستشفى على الغور احتفط بالعوة معك و أي أفراص متبقية حتى تستطيع أن تصف بسهولة ما قد تناولته فطل ذلك حتى أذا لم تلحظ أي أثار من عدم الشعور بالراحة علامات زيادة الجرعة هي الدوخة و الدوار ، الغثيان، الأسهال و اضطراب المعدة ، الشعور بالحكة بجميع الجسم ، النعلس و الأحمرار بعد تتاول جرعات أعلى بعدة مرات من الجرعة الموصوفة ، ثم الإبلاغ عن نويات (تشخيات) وحلة نادرة تسمى متلازمة السير وتونين

اذا نسبت تناول فورتاكسمود:

تفاول الجرعة القالية في وقتها المعتاد لا تتناول جرعة مضاعفة لكي تعوض الجرعة الفاتئة

اذا توقفت عن تناول فورتاكممود

لا تَتُوقَفَ عَن تَناولَ هَذَا الدُّواءَ حَتَّى يَخْبَرُكُ الطَّبِيبِ؛

اذا كاتت لديك اي استلة اخري عن كيفية استخدام هذا الدواء فاستشر الطبيب او الصيدلي

إلاثار الجانبية المحتملة

مثل جميع الأدوية فان هذا الدواء قد يسبب اثار جانبية على الرغم من انها لا تحدث للجميع

الأثار الجانبية التي لوحظت مع فورتيوكسيتين لدى المراهقين ممثلة لتلك التي لوحظت عد البالغين باستثناء الأعراض المرتبطة بالم البطن والأفكار الانتحارية التي لوحظت في كثير من الأحيان لدى المراهقين أكثر من الكيار.

Central Administration for Pharmaceutical care Approval Date: 16/3/2022

General Administration of Scientific Reference and Medical Inserts

Medical Inserts Administration

اذا عاتبت من اي اثار جانبية فتحدث مع الطبيب او الصيدلي و ذلك يتضمن اي اثار جانبية محتملة لم ترد في هذه النشرة. يمكنك الأبلاغ عن الأثار الجانبية مباشرة عن طريق:

المركز المصرى لليقظة الدوائية عن طريق الموقع الألكتروني:

pv.followup@edaegypt.gov.eg

عنوان: ٢١ شارع عبد العزيز المنعود، المنيل، القاهرة، مصر رقم الدريد ١١٤٥١ تبليفون: 02 25354100 (+2) الرقم الداخلي: ١٣٠٢ فاكور: 23610497 - 2024

 شركة زيتا فارما للصناعات الدوانية (قسم اليقظة الدوانية): البريد الألكتروني: pv@zeta-pharma.com

ه كيفية تخزين قور تكسمود

بحفظ في درجة حرارة لا تتجاوز ٢٠ درجة منوية بعيدا عن متناول الاطفال في مكان جاف

٦ محتويات العبوة وغير ها من المعلومات

فورتاكسمود ١٠ مجم، ١٥ مجم، و٢٠ مجم أقراص معلقة

علبة كرتون تحتوى على١، ٧ أو ٣ شرائط (الومنيوم/ بي في سي شفاف) كل شريط به ١٠ اقراص مغلفة + نشره داخلية

فورتاكسمود ٥ مجم أقراص مظفة

علبة كرتون تحتوى على١، ٢ أو ٣ شرائط (ألومنيوم/بي في سي شفاف عديم اللون) كل شريط به ١٠ قراص مغلقة + نشره

22

محتويات قور تاكسمود

المواد الفعالة: قور تيوكسيتين هيدر وبروميد ٦,٣٥٥ مجم مكافئ لقور تيوكسيتين ٥ مجم

قُورتيوكسيتين هيدروبروميد ١٢,٧١ مجم مكافئ لڤورتيوكسيتين ١٠ مجم

قور تيو كسيتين هيدر وبروميد ١٩٠٠٥ مجر مكافئ للور تيو كسيتين ١٥ مجر

قور تبوكسيئين هيدر وبروميد ٢٥,٤٢ مكافئ لقور تبوكسيئين ٢٠ مجم

مجملا، الأثار الجانبية الملحوظة كانت بسيطة الى متوسطة و حدثت خلال الأسبوعين الأوليين من العلاج الأثار كانت غالبا مؤقتة و لم تؤدى الى التوقف عن العلاج

الأثار الجانبية المدرجة أدناه قد ثم الأبلاغ عنها في التكرارات التالية

الأثار الجانبية الأكثر شيوعا:

(قد تحدث في اكثر من ١ من كل ١٠ اشخاص)

الدوخة

الأثار الجانبية الشانعة:

(قد تحدث في ١ من كل ١٠ اشخاص)

- اسهال ، استك ، قيء
- النوخة
- الشعور بالمكة بجميع الجسم احلام غير عادية
 - الاثار الجانبية غير الشانعة:

(قد تحدث في ١ من كل ١٠٠ شخص)

- الأحمر ار
- التعرق الليلي
- الاثار الجاتبية نادرة الحدوث: (قد تحدث في ١ من كل ١٠٠٠ شخص)

اتساع حدقة العين (توسع حدقة العين) ، والتي يمكن أن تزيد من خطر الإصابة بالجلوكوما (انظر القسم ٢)

الاثار الجانبية الغيرمعروفة: (لا يمكن تحديدها من المعلومات المتاحة)

- انخفاض مستوى الصوبيوم في الدح (قد تتضمن الأعراض الدوار و الضعف و الأرتباك و النعاس و الأرهاق او الشعور بالمرض أو القي، الأعراض الأكثر خطورة في الأعماء و التشجات و السقوط)
 - متلازمة السيروتونين (انظر القسم ٢)
 - ردود فعل تحمسية قد تكون خطيرة وتسبب انتفاخ الوجه أو الشنتين أو اللسان أو الحلق
 - صعوبات في التنفس أو البلع و / أو انخفاض مفاجئ في ضغط الدم (يجعلك تشعر بالدوار
 - نزيف مفرط أو غير مفسر (بما في ذلك الكدمات ونزيف الأنف والجهاز الهضمي و نزيف المهيل)
 - طفح جادى
 - اضطر ابات النوم (الأرق)
 - الهياج والعنوان
 - نزيف مهيلي غزير بعد الولادة بفترة قصيرة (نزيف ما بعد الولادة) إذا كنت تعانى من هذه الأثار الجانبية ، فاتصل بطبيبك (انظر القسم ٢).

زيادة خطورة كسر العظام قد تم ملاحظته في المرضى الذين يتناولون هذا النوع من الأدوية.

أعراض جانبية إضافية لدى المراهقين

2nd Revisor: Dr Mai fadel According to: EMC

المواد غير الفعالة:

ماتيئول ، سيليلوز دقيق التبلور بي انش ٢٠ ١، صوديوم جايكولات النشا النوع ا، هيدروكسي بروبايل المسيليلوز E15 ، ابروسيل ٠٠٠ ، ستيرات المغنيسيوم،

الغلاف:

انستاكوت أصفر (قورتاكسمود ٥ مجم) ،انستاكوت وردي (قورتاكسمود ١٠ مجم) ،انستاكوت أخضر (قورتاكسمود ١٥ مجم)

المصنع و صاحب الرخصة شركة زيتا فارما للصناعات الدوانية (زيتا فارما)